



INSPECTION CERTIFICATE

Issued Date: 2024-09-03

in accordance with

EN 10204 - 3.1

Certificate number:

EC27625132 rev. 0

Our order: 0101095989
Our reference: Piroska Bausz
Customer number: IEB00047
Customer order date: 20240902

Your order: 26071
Your reference:
Your fax number:
Your e-mail:

Invoice address
OXY ARC LIMITED
INDUSTRIAL ESTATE
COES ROAD
IRD 002 CO. LOUTH
Ireland

Receiver of certificate

Delivery address
OXY ARC LIMITED
IND EST, COES ROAD
DUNDALK
IRD 002 DUNDALK
Ireland

DELIVERED PRODUCT

Brand: ESAB
Description: OK 68.82 2.5x300mm 1/4 VP
Item number: 68822520L0
Lot number: SBY2612325
Quantity: 1 CT

CHEMICAL ANALYSIS

All weld metal

| | |
|----|--------|
| C | 0.12% |
| Si | 1.09% |
| Mn | 0.7% |
| P | 0.030% |
| S | 0.01% |
| Cr | 28.3% |
| Ni | 9.7% |
| Mo | 0.19% |
| Cu | 0.09% |
| N | 0.13% |

CLASSIFICATIONS

EN 14700: E Fe11
EN ISO 3581-A: E 29 9 R 1 2
SFA/AWS A5.4: (E312-17)
Werkstoffnummer: 1.4337

COMMENTS

Product supplied under a QA Programme fulfilling the EN ISO 9001 standard.

This certificate is produced electronically.

Please refer any queries to:

ESAB Group (UK) Ltd, Warlies Park House Horseshoe Hill, Upshire, Essex, EN9 3SL +44 1992-768515

Validation

Ellen Bjorgan

Quality Manager